< EPA

fice of Wate grar
perations (WH-547)

June 1979
EPA/430/9-79-013

N

Management of
Small-to-Medium
Sized Municipal
Wastewater
Treatment Plants




MANAGEMENT OF
SMALL-TO-MEDIUM SIZED
MUNICIPAL WASTEWATER TREATMENT PLANTS

by

Culp/Wesner/Culp-Clean Water Consultants
Box 40
El Dorado Hills, CA 95630

Contract No. 68-01-4917

EPA
Project Officer
Lehn Potter

July, 1979

Prepared for
U.S. ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF WATER PROGRAM OPERATIONS
WASHINGTON, D.C. 20460



DISCLAIMER

This report has been reviewed by the U.S. Environmental Protection Agency,

and approved for publication. Approval does not signify that the contents neces-
sarily reflect the views and policies of the U.S.
[...]
tions," prepared by the Texas Water Utilities Association, Fourth Edition,
Lancaster Press, Inc., 1971,

"Municipal Sewer Service Charges,” American City Magazine.

Culp, G.L., Benjes, H.H., Jr., and Puntenney, J., “Evaluating Wastewater

Facility Staffing Needs," Journal Water Pollution Control Federation, p226,
November 1977.

141



16.

17.

18.

19'

20.

21.

22,

23.

24,

25.

26.

27.

Dames & Moore, "Analysis of Operations and Maintenance Costs for Municipal
Wastewater Treatment Systems,” prepared for Office of Water Program Opera-
tions, U.S. Environmental Protection Agency, MCD-39, EPA No. 430/9-77-015,
May 1978.

Bauman, E., et al, "Estimating Staffing and Cost Factors for Small Waste-
water Treatment Plants Less than 1 mgd. Part I. Staffing Guidelines for
Conventional Municipal Wastewater Treatment Plants Less than 1 mgd,"” pre-
pared for Office of Water Program Operations, U.S. Environmental Protection
Agency by lowa State University, EPA Grant No. 5P2-WP-195-0452, June 1973.

CH2M Hill, "Estimating Staffing for Municipal Wastewater Treatment Facili-
ties,” prepared for Office of Water Program Operations, U.S. Environmental
Protection Agency, Contract No. 68-01-0328, March 1973.

Patterson, W.L. and Banker, R.F., "Estimating Costs and Manpower Require-—
ments for Conventional Wastewater Treatment Facilities,"” prepared for Office
of Research and Monitoring, U.S. Environmental Protection Agency, Project
No. 17090 DAN, Contract No. 14-12-462, October 1971.

Culp, Wesner, Culp, “Comparative Cost Estimates for Competitive Suspended
Growth Biological Processes,"” prepared for Municipal Environmental Research
Laboratory, U.S. Environmental Protection Agency, Contract No. 68-03-2556,
June 1978, Final Draft.

"Operator Certification - 1975 Status Report,” by Association of Boards of
Certification for Operating Personnel in Water and Wastewater Utilities,
Journal Water Pollution Control Federation, pl862, 1977.

Baxter, S.S., et al, "Personnel Training, Utilization, and Policy,” Journal

Water Pollution Control Federation, pl, January 1968.

Gilbert, W.G., "Relation of Operation and Maintenance to Treatment Plant
Efficiency,” Journal Water Pollution Control Federation, pl1822, July 1976.

Hegg, B.A., et al, "Evaluation of 'Operation and Maintenance' Factors Lim-
iting Municipal Wastewater Treatment Plant Performance,” presented at 4lst
Annual Meeting of the Rocky Mountain Water Pollution Control Association,
Albuquerque, New Mexico, October 1977.

JosL. Krantz, "Planning Training to Achieve Objectives,”
Water Pollution Control Federation December, 1978.

Deeds and Data,

Winkelhaus, C., "Safety Performance of Wastewater Facilities Remains Poor
through Overall Injury Rates Decline Slightly,” Deeds and Data, Water
Pollution Control Federation, October, 1978.

Culp, Wesner, Culp, "Procedures for Operation and Maintenance Evaluation at
Municipal Wastewater Treatment Facilities,” prepared for Municipal Opera-
tions Branch, U.S. Environmental Protection Agency, Contract No. 68-01-4727,
October 1978, Final Draft.

142



28,

26.

30.

31.

32.

33.

34,

35.

36.

37.

38.

39.

40.

41,

42.

43,

44,

Gerdel, W.E., "Management and Management Responsibilities in Water Pollution
Control,"” Journal Water Pollution Control Federation, pllé6, 1963.

Longino, C.F., Jr., et al, "Sewage Treatment or Pollution Control - Trailnees
View Their Job," Journal Water Pollution Control Federation, p&l, 1972,

Sparr, A.E., "Personal Relations In Wastewater Treatment Plant Operations,”
Journal Water Pollution Control Federation, pl443, 1963.

Graeser, H.J., "The 'M' Factor in Wastewater Treatment,” Journal Water Pol-
lution Control Federation, p564, 1965.

"How to Improve Individual Manager Performance,” American Management
Association, 1969.

"1978 WPCF Salary Survey of Water Pollution Control Facilities Personnel,”
Deeds and Data, September, 1978.

Sheeran, F. B., "Management Essential for Public Works Admnistrators,”
American Public Works Association, 1973.

Laehy, G.J., “"Wastewater Treatment Plant Personnel: Image and Training,”
Journal of the Water Pollution Control Federation, pl439, July, 1971.

Morrison, D.R., and Bacon, V.W., "Union Management Relations in Public Serv-
ice,” Journal Water Pollution Control Federation, p7, 1968.

Mashaw, L.H., "Public Relations - A Self-Analysis,” Journal Water Pollution
Control Federation, p354, 1970.

"Public Relatione Handbook," Water Pollution Control Federation, 1964.
“Public Information Handbook,"” Water Pollution Control Federation, 1977.

"Annual Report on the Operation of the Grand Haven—Spring Lake Authority
Wastewater Treatment Plant at Grand Haven, Michigan for the Year 1977-1978,"

1978.

Edwards, J.A., "Selecting an Environmental Consultant,” Pollution Engineer-
ing, p30, June 1978.

"Consulting Engineering - A Guide for the Engagement of Engineering Serv-
ices," American Society of Civil Engineers Manual &5.

Voegtle, J.A., "Be Conservative About Energy,” Deeds and Data, Water
Pollution Control Federation, February, 1975,

Wesner, G.M., et al, "Energy Conservation in Municipal Wastewater Treat-
ment,” MCD-32, U.S. Environmental Protection Agency, March, 1978.

143



45.

46.

47.

48,

Wesner, G.M., et al, "Evaluation of Energy Efficiency in Planning Municipal
Wastewater Treatment Facilities,” U.S. Environmental Protection Agency,
Draft Final Report, December, 1978.

Cassel, D.E., "An Anaerobic Digester Heated by Solar Energy,” U.S.
Environmental Protection Agency, Contract No. 68-03-2356, June 1976,

Benjes, H.H. Jr., "Attached Growth Biological Wastewater Treatment Estimat-
ing Performance and Construction Costs and Operating and Maintenance
Requirements,” prepared for Municipal Environmental Research Laboratory,
U.S. Environmental Protection Agency, Contract No. 68-03-2186, January 1977,
Final Draft. ‘

Culp, Wesner, Culp, "Cost of Chemical Clarification of Wastewater,” U.S.
Environmental Protection Agency, Contract No. 68-03-2186, January 1976,
Final Draft.

144



OBTAINING REFERENCES

Most of the references cited in this report can be obtained from one of the
following sources:

American City Magazine; Buttenheim Publishing Corp; 470 Park Avenue South;
New York, NY 10016

American Public Works Association (APWA) 1313 E. 60th Street; Chicago, IL
60637.

American Society of Civil Engineers (ASCE); 345 E. 47th Street; New York, NY
10017

American Water Works Assoclation (AWWA); 2 Park Avenue; New York, NY 10016

International City Management Association; 1140 Connecticut Avenue, N.W.;
Washington, DC 20036

U.S. Department of Labor; Occupational Health and Safety; Washington, DC
20037

U.S. Environmental Protection Agency (EPA); Office of Water Program
Operations; Washington, DC 20460

Water Pollution Control Federation (WPCF); 2626 Pennsylvania Avenue, N.W.;
Washington, DC 20037

145



APPENDICES




APPENDIX A

EXAMPLE ALLOCATION OF COSTS



Basic data:

Design plant flow

i

Population served

30,000

Flows:
Wastewater (non-industrial)
Industrial

Infiltration

Assessed valuation:
Community $80,000,000
Industry 4,000,000

Design loadings:
BOD 16,500 1lbs
Ss 15,500 1bs

Construction Costs

Collection System
Treatment Plant
Primary

Volume, mgd

5 mgd; design sewer system flow = 10 mgd

3.25
.75

0.50
4.50

Sedimentation Tanks

Aeration Basins

Aeration Equipment

Secondary Sedimentation

Tanks

Return Activated

Sludge Pumping
Station

Waste Activated
Sludge Pumping
Station

mg/1 lbs/day
BOD SS _BOD Ss
300 350 8,130 9,500
750 450 4,690 2,800
$2,000,000

260,000
360,000
230,000

330,000

160,000

170,000



Primary Sludge

Pumping Station 93,000

Chlorine

Contact Basins 140,000

Chlorination

Equipment 37,000

Gravity

Thickener 72,000

Dissolved Air

Flotation

Thickener 180,000

Vacuum Filter 250,000

Polymer Feed

and Storage 50,000

Incineration 1,900,000
Subtotal $4,232,000

Yardwork 592,000

TOTAL

CONSTRUCTION COST $4,824,000

Engineering,

Fiscal, Legal 579,000

Interest During

Construction 482,000

TOTAL CAPITAL

COSTS $5,885,000

Operating Costs (Annual)

Power & Maintenance

Labor Fuel Materials Chemicals
Plant
Primary Sedimentation $10,800 65 $1,600 -
Aeration Equipment 24,300 22,000 6,400 -
Secondary Sedimentation 12,600 65 2,000 -
Return Activated Sludge
Pumping 8,370 840 840 -
Waste Activated Sludge
Pumping 1,900 20 4,000 -



Operating Costs (Annual) (Continued)

Power & Maintenance
Labor Fuel Materials Chemicals

Plant
Primary Sludge Pumping 1,200 30 1,900 -
Chlorination Equipment 10,400 - 2,500 16,700
Gravity Thickener 3,600 30 130 -
Dissolved Air
Flotation Thickener 6,900 3,800 120 400
Vacuum Filter 22,500 ‘2,400 17,000 64,400
Polymer Feed
and Storage 2,800 40 50 -
Incineration 44,100 38,000 6,800 -
Collection System __6,000 - _4,000 -

$155,470 $67,360 '$47,340 $81,000

Allocate Collection System Costs

The capital costs can be allocated as follows:

Design Flow, mgd Allocation
Total System 10.00
Current Domestic Users 3.25 32.5%
Industry 0.75 7.5%
Infiltration 0.50 5.0%
5.50 55.0%

Future Use

The costs for future use (55%) should be recovered through property

taxes while the costs for current use (45%) would be recovered from service

charges. In terms of annual revenue:

Annual debt service and coverage on local

capital cost of $2,000,000 for collection system = $226,540
Required revenue from property taxes (55%) = 124,600
= 101,940

Required revenue from user charges (45%)



The operating costs for the collection system are primarily related to

flow.

Annual O&M costs for collection system from current users

Allocate Treatment Plant Costs

= $10,000

A fair allocation of treatment plant costs is more complex because the costs

of some treatment units are primarily determined by flow, some by BOD, and some

by suspended solids. The costs can be categorized by treatment process as

follows:

Primarily Affected By Flow:
Primary Sedimentation
Secondary Sedimentation
Activated Sludge Pumping
Chlorination

Primarily Affected by S8S:
Primary Sludge Pumping
Thickeners
Vacuum Filter
Polymer System

Incineration

Total
Capital*

$ 361,400
458,700
458,700

246,000
$1,524,800

129,300
350, 300
347,500
69, 500

2,641,000
$3,537, 600

A-4

Local
Annual **

Capital

$43,200

$100,175

Annual
O&M

$12,465
14,665
16,040

29,600
$72,770

3,130
14,580
106,300
2,890

__ 88,900
$215,800



Total Local Annual** Annual

Capital* Capital O&M
Primarily Affected By BOD:
Aeration Basins $ 502,900 -
Aeration Equi t
eration Equipmen 319,700 52,700
$ 822,600 $ 23,265 § 52,700
TOTAL $5,885,000 $166, 640 $341,270

*Including allowance for yardwork, engineering, fiscal, legal, interest,

etc. requirements of 20%
**Reflects 75% grant funding, and debt coverage

The first step is to allocate these costs between present and future design

loads for each category of costs:

Flow related costs:

Current flows = 4.50 = 90%Z to current users
Design flows 5.00

BOD related costs:
Current load = 12,820 = 78% to current users
Design load 16,500

SS related costs:

Current load = 12,300 = 79% to current users

Design load 15,500

Capital costs from current users would be recovered through user charges

while costs for future users would be recovered from property taxes:

Local From From
Capital Costs Current Users Future Users
Flow Related $ 43,200 $ 38,900 $ 4,300
BOD Related 23,265 18,150 5,115
SS Related 100,175 79,140 21,035
TOTAL $166,640 $136,190 $30,450

A=5



Plant O&M costs are recovered from current users.

0O&M Costs

Flow Related $ 72,770
BOD Related 52,700
SS Related 215,800
TOTAL $341,270

In addition, the reserve fund contribution of $25,000 per year must be
allocated. This requires a judgment as to fair distribution between current and
future users for each system. In this case, 75 percent of the reserve fund is

estimated to be for the benefit of current users.

From Current From Current
Users & Future Users
Collection System
Capital $124,600 $101,940
O&M 10,000 -
Treatment Plant
Capital 136,190 30,450
o&M 341,270 -
Reserve Fund 18,750 6,250
TOTAL $630,810 $138,640

User Charges

The revenue to be generated from property taxes for benefits which are
realized by present and future users was $138,640. Based on the total assessed
valuation of $84,000,000, this would require a property tax of $1.65 per $1,000

of assessed valuation.

A-6



The bulk of the revenue ($630,810) is to be raised through charges to the
users who are currently realizing benefits from the system. One approach is

based on the allocation of costs to BOD, SS, and flow as calculated earlier:

Costs Allocated Quantity Cost

Flow (4.0 mil gal domes-

tic & industrial) 1,460 MG $0.182/1,000 gal
Sewers $134,600
Treatment 111,670
Reserve Fund 18,750

BOD 70,850 4,679,300 1b $15.14/1,000 1b

Suspended Solids 294,940 4,489,500 1b $65.70/1,000 1b
$630,810

The cost for domestic users per 1,000 gal is then:

Flow related $0.1820/1,000 gal

BOD related @ 300 mg/l, 25 1b/1,000 gal 0.0379/1,000 gal
SS related @ 350 mg/l, 29 1b/1,000 gal 0.1906/1,000 gal
TOTAL $0.410/ 1,000 gal

The charge to the industrial user would be:

Flow related $0.179/1,000 gal

BOD related @ 750 mg/l, 6.25 1b/1,000 gal 0.095/1,000 gal
SS related @ 450 mg/1, 3.75 1b/1,000 gal 0.246/1,000 gal
TOTAL $0.520/1,000 gal

The total annual revenues would then be:

Domestic User Charges $410/mil gal x 3.25 mgd x 365 = $486,360
Industrial User Charges $520/mil gal

X 0,75 mgd x 365 = 142,350
Property Taxes 138,640
TOTAL $§767,350



APPENDIX B

EXAMPLE STAFFING CALCULATIONS



EXAMPLE DETERMINATIONS OF STAFFING

To supplement the staffing estimation procedures outlined in Section 7,
several examples are presented. The information used in the examples was derived
from EPA reports (20, 47, 48). The treatment plants included are used only as

examples to show the staffing selection procedure.

The level of utilization of plant personnel was assumed to be 1,656 hours/
year, from Table 1, and the job descriptions in Section 7 were used to specify
Job titles. Each of the examples is described briefly in the following para-
graphs. For these examples, the curves used don't separate operation and mainte-

nance labor requirements. Thus, judgment was used in classifying the labor

between operation and maintenance.

Example No. 1 - This example 1s based on a 1 mgd capacity oxidation ditch
extended aeration plant. The plant doesn't have much mechanical equipment, there-
fore the maintenance requirements are not great. The operational requirements
are estimated to be 70 percent of the total operation -and maintenance man-hours.,
The annual labor requirement is shown in Table B-~1 and required staff in Table
B-2. An organizational chart is included to show how the staffing couldAbe set

up, as seen in Figure B-l.

Example No. 2 - The plant is a conventional 1 mgd activated sludge plant
using submerged aeration. The plant is more difficult to operate than an extended
aeration plant and includes more mechanical equipment which requires more mainte-
nance. An operation to maintenance ratio of 0.65 to 0.35 was used. The resulting
labor requirments, job classifications, and organization chart are shown in

Tables B-3 and B-4 and Figure B-2, respectively.

Example No. 3 - The third plant is a 1 mgd rock media trickling filter
plant. The plant is simple to operate and does not contain complex machinery.
Operation requires more labor than maintenance. The annual labor requirements,

the job classifications, and an organizational chart are shown in Tables B-5 and

B-6 and Figure B-3.



TABLE B-l. EXAMPLE NO. 1 - OXIDATION DITCH
(1 mgd average day flow)

Labor,
Functional Unit Unit Parameter Quantity hr/yr
Raw sewage pumping Capacity/flow, mgd 3.5/1.0 1,050
Preliminary treatment Flow, mgd 1.0 900
Aeration Horsepower 60 1,700
Final sedimentation Area, sq ft 2,916 800
Return sludge pumping Capacity/flow, gpm 500/250 300
Waste sludge pumping Capacity, flow, gpm 25/11 85
Chlorination Tons/yr 7.7 450
Sludge drying beds Tons/yr 168 200
Sludge hauling Volume, cu yd/yr, 10 mi 670 90
Administrative Capacity, mgd 1.0 500